

VERIFICATION STATEMENT

Cert No:
A0603311/3

Witness of Load Test

Manufacturer: Narrowtex Pty Ltd

Place of Test : 253 Loskop Road, Estcourt, 3310

Material Description: **NW 105 – XL2300**

.... Poyester Woven Lashing "2300 DAN / 5100 LBS"
Strap width 32 – 34mm
Specified minimum break strength: 2300 DAN

Scope of Tests

Testing conducted on calibrated tensile test machine.
Three random samples tested to breaking.

Test result :

TEST	AVARAGE VALUE daN
Linear break strength	2420 daN
System strength with 32mm phosphate buckle	3232 daN
System strength with 3030 ladder buckle	4385 daN

Intended For : **X-PAK GLOBAL**



Frederick Haupt
Principal Surveyor



Place: Durban , South Africa, Date: 15.11.2018